Assembly Instruction
6500 MXBA

D -
. U . =
Assembly Instruction: ? N < > =
N 5 @
ol N ]| o
1- Remove the M8 Nuts which retain the Cabinets together. Standard /ﬂ]ﬂ . AN = di o
(6 Nuts when Standard Joining Bracket is used, Joining Bracket ql I N\ = = T =
12 Nuts when Heavy duty Joining Bracket is used.) til i \ )= = N O
. o
/ ! \ Ll = .
2- Position the Barrier Panel (Item 2) on Joining Brackets. /’ y g \\ = N c
| Jo -
o0 e o
3- Put the M8 Nuts in place. ! fi m\y ! o = =
1l Nl ‘N 9 = - .
i. uﬂ]ﬂ D]" h 0 M8 Nut /! o g: E:
\ fi N / = o =
\ €] / ‘E o © — G-
N RSIE! o / Jm g: s =
= = / ° : &
\ == ) O
i 0 —_————— = = =
/ - DH]»LHU T Ig e I; g J7/ E W g:
= = ;l A . o
~o 7 :S S r\:e [mY
S ——— = = =
o g = = =
= &) o
- 0 [ o mH
Standard Heavy duty o~ = do | [4 1IE]: =
Joining Bracket Joining Bracket i INN S o el e
N o o [ of e
0 \ :':‘ o f o O
, J \ © Sl 1 -
o ’
0 \ o] g: of \ D:
ﬂ g \\ o[]| o [[fof E,
[ :I:l o [ o O
f ) : \ o =) A o
’/ g \‘ o[ =1 - E:
|Dﬂ ) - | g |/ O
0 i= | - b (=3
~\ @ g | = = EZ
R\ go // = /-'W:QDQQD@Q@D@QD ol ——— 1 B
A ) B = A x N, 1 %/
\ gg / P —
/
L
PART LIST -
ITEM PART NUMBER DESCRIPTION
1 |6500MXJO 6500 MXJO Standard Joining Kit
2 16500 MXBAXxxyy 6500 MXBA Barrier Panel

STK-1-00165




Instructruction pour I'assemblage:

1- Enlever les Ecrous M8 qui retiennent les Cabinets ensemble.
(6 Ecrous lorsque la Bracket d'Union Standard est utilisée.
12 Ecrous lorsque la Bracket d'Union Renforcée est utilisée.)

2- Positionner le Panneau d'arrét Perforé (Item 2) sur les Brackets d'Union. /

3- Remettre les Ecrous M8 4 leur place. I

|

Bracket D'union —

Standard
Ny
Bracket d'Union Bracket d'Union
Standard Renforcée
LISTE DE MATERIELS
ITEM PART NUMBER DESCRIPTION

1 |6500MXJO 6500 MXJO Bracket d'Union
2 | 6500 MXBPxxyy 6500 MXBP Panneau d'arrét Perforé

STK-I-00166

\
\

’é‘

/

AN

=

=Y

Instruction d'assemblage
6500 MXBP

AN

e
/

=
//

=

=

L WY

H000E06000800000800008A00000000A0A0000@A000000000080000E@A0

cEccccccceccece

\

=

L B 00000000000 \

=
f

D00UEU000000000000000F0U0000000000000F0000000000000000F0000\

I£
W

N\

[\ N Y
AN




Assembly Instruction:

1- Remove the M8 Nuts which retain the Cabinets together.
(6 Nuts when Standard Joining Bracket is used,
12 Nuts when Heavy duty Joining Bracket is used.)

2- Position the Perforated Barrier Panel (Item 2) on Joining Brackets. /

3- Put the M8 Nuts in place.

Joining Bracket

Standard

|
|

Standard —
Joining Bracket |

\
\

Heavy duty
Joining Bracket

PART LIST
ITEM PART NUMBER DESCRIPTION
1 |6500MXJO 6500 MXJO Standard Joining Kit
2 | 6500 MXBPxxyy 6500 MXBP Perforated Barrier Panel

STK-1-00166

’é‘

AN

=

=Y

e e e e

=

=

[\ N Y

Assembly Instruction
6500 MXBP

AN

H000E06000800000800008A00000000A0A0000@A000000000080000E@A0

\

L R 00000000000

E 000000 F000000R0000000]

I 0 0000000000008 00000]

D00UEU000000000000000F0U0000000000000F0000000000000000F0000\

&




Instructruction pour I'assemblage:

1- Enlever les Ecrous M8 qui retiennent les Cabinets ensemble.
(6 Ecrous lorsque la Bracket d'Union Standard est utilisée.
12 Ecrous lorsque la Bracket d'Union Renforcée est utilisée.)
2- Positionner le Panneau d'arrét (Item 2) sur les Brackets d'Union.

3- Remettre les Ecrous M8 & leur place.

|
|
Bracket D'union J\

Standard

Ty

Bracket d'Union Bracket d'Union
Standard Renforcée
LISTE DE MATERIELS
ITEM NO° PIECE DESCRIPTION
1 | 6500MXJO 6500 MXJO Bracket d'Union
2 | 6500 MXBAxxyy 6500 MXBA Panneau d'arrét

STK-I-00165

=

o —

\
\

E\

%%%%%é

\

Instruction d'assemblage
6500 MXBA

\
\
&\

I il —
o NN -
i AN o |o
D], AN o] ol @
o0
0 \ =
o =
i \\\ E
o0
o Ecrou M8 \ =
M \ O
=R B I
oo =
a i 1 ! =
g i 2 / Al
fil iy // E ol ©
B / <
il s =
/ - DH]D@U s DW E
AN s ‘E
AN 7 ]
0
————— <
0
L
g
— -
—~ - =
e 0 N :I:l o ©
/ SN c
s N o]
g :
\ o]
7 \ =
IONREN| -
Ecrou M8 wiml @ \\ o
| -
| i |
o | =
g ! | - ol ®
go ,/ = /.-M:@Wwwwwu * |l
/
Bracket D'union gg //
Renforcée /
\\\ go ///
~ - .




